South Australian Neonatal Medication Guidelines

gentamicin 10mg/mL injection, 80mg/2mL injection

© Department for Health and Ageing, Government of South Australia. All rights reserved.

Note:

This guideline provides advice of a general nature. This statewide guideline has been prepared to promote and facilitate standardisation and consistency of practice, using a multidisciplinary approach. The guideline is based on a review of published evidence and expert opinion.

Information in this statewide guideline is current at the time of publication.

SA Health does not accept responsibility for the quality or accuracy of material on websites linked from this site and does not sponsor, approve or endorse materials on such links.

Health practitioners in the South Australian public health sector are expected to review specific details of each patient and professionally assess the applicability of the relevant guideline to that clinical situation.

If for good clinical reasons, a decision is made to depart from the guideline, the responsible clinician must document in the patient's medical record, the decision made, by whom, and detailed reasons for the departure from the guideline.

This statewide guideline does not address all the elements of clinical practice and assumes that the individual clinicians are responsible for discussing care with consumers in an environment that is culturally appropriate and which enables respectful confidential discussion. This includes:

- The use of interpreter services where necessary,
 - Advising consumers of their choice and ensuring informed consent is obtained,
 - Providing care within scope of practice, meeting all legislative requirements and maintaining standards of professional conduct, and
- Documenting all care in accordance with mandatory and local requirements

This is a High Risk Medication 🔼

Please consider the right dose and the need for therapeutic drug monitoring before giving the next dose

Dose and Indications

Infection Due To Susceptible Gram Negative Organisms

Intravenous

Infectious Disease (ID) advice should be sought if therapy is required beyond 3 days

GESTATION	Postnatal age (days)	
(At birth) in weeks	0-14	>14
< 33	6mg/kg every 48 hours	6 mg/kg every 24 hours
≥ 33	5mg/kg every 24 hours	6mg/kg every 24 hours

For babies with corrected age (gestational age + postnatal age) \ge 44 weeks, follow paediatric intravenous guidelines.



INFORMAL COPY WHEN PRINTED

Checklist (for IV administration)

Before administering a dose:

- > Check if gentamicin serum level results need to be acted upon prior to the administration of the next dose
- > Check if the dosing interval needs amendment as a result of the blood level results
- > Check the date and time when the next blood level is required, and
- > Document the ongoing plan in the Nursing Care Plan and/or Medication Chart.

Preparation and Administration

Intravenous

A dilution will be required only if using gentamicin 80mg/2mL injection.

Dilute 2mL of the 80mg/2mL gentamicin solution with 6mL of compatible fluid (to a total volume of 8mL). The resulting solution contains 10mg/mL of gentamicin.

The intravenous solution contains 10mg/mL gentamicin

Dose	4mg	8mg	12mg	16mg	20mg
Volume	0.4mL	0.8mL	1.2mL	1.6mL	2mL

Administer over at least 5 minutes

Compatible Fluids (Intravenous)

Glucose 5%, glucose 10% and sodium chloride 0.9%

Adverse Effects (Intravenous)

Common

Non-oliguric renal impairment (increase in plasma urea and creatinine), ototoxicity – vestibular and auditory.

Rare

Oliguria, anaphylaxis, respiratory depression.



Monitoring

- There is no need to monitor levels if the anticipated duration of gentamicin is ≤ 48 hours.
 Where gentamicin is to be continued beyond 48 hours monitoring should be done.
- > There are two methods by which gentamicin levels can be monitored. Trough level monitoring is the method routinely in use at all sites in SA at this time.
- > If AUC₂₄ or peak monitoring is clinically required after microbiology results are available, please consult the WCH pharmacy and infectious diseases (ID) department for advice.

Monitoring Gentamicin by Trough Levels

Dosing frequency	Monitoring
48 hourly	Two hours before the second dose
24 hourly	Two hours before the third dose

- > Levels should be measured prior to 2nd dose if there is uncertainty of adequate renal clearance, as in renal failure or to optimise blood levels in the context of culture proven sepsis.
- > The patient should have adequate renal clearance. A rising urea and creatinine, urine output <2mL/kg/hour and extreme prematurity may be indicators of inadequate clearance.</p>

Interpreting Gentamicin Trough Levels

Gentamicin level	Interpretation
≤ 1.2mg/L	Give next gentamicin dose
1.3mg/L - 2mg/L	Delay next gentamicin dose by 12 hours. No repeat level required before next dose.
> 2mg/L	Hold dose. Repeat gentamicin level in 12 hours

> The next gentamicin dose should be held until the results of the trough level are available



Practice Points

- > Take care with use of any medication that can reduce renal function in particular vancomycin or ibuprofen/indometacin, with renal impairment or renal abnormalities. In these situations consider alternative options for antibiotic coverage where appropriate.
- > Take care with concomitant furosemide (frusemide) therapy due to an increased risk of hearing impairment
- > Gentamicin injection can be administered intramuscularly but this route is painful and difficult in neonates. AUC monitoring is also not reliable when using this route.
- > Gentamicin is contraindicated if the parents of the infant have a known or suspected genetic predisposition to gentamicin ototoxicity
- > IV penicillins and cephalosporins can inactivate IV aminoglycoside antibiotics (eg. gentamicin). Preferably separate doses by 1 hour. If it is not possible to separate doses, flush the line well with sodium chloride 0.9%, before and after giving each medication.

References

- Alshaikh B , Mills DD, Taylor R, Akierman AR, Yusuf K. Extended interval dosing of gentamicin in premature neonates ≤28 week gestation. Acta Pædiatrica 2012 ;101: 1134–1139
- 2. Begg, EJ & Darlow, B 2009, 'Eight years' experience of an extended-interval dosing protocol for gentamicin in neonates', JAC, pp. 1043-1049
- El-Chaar GM, Supaswud-Franks T, Venugopalan L, Kohn N, Castro-Alcaraz S. Extended interval gentamicin administration in neonates: a simplified approach. Journal of Perinatology 2016; 36:660–665
- 4. Fjalstad JW, Laukli E, van den Anker JN, Klingenberg C. High-dose gentamicin in newborn infants: is it safe? European journal of pediatrics. 2014;173(4):489-95.
- Garinis AC, Liao S, Cross CP, Galati J, Middaugh JL, Mace JC, et al. Effect of gentamicin and levels of ambient sound on hearing screening outcomes in the neonatal intensive care unit: A pilot study. International Journal of Pediatric Otorhinolaryngology. 2017;97:42-50.
- Kent A, Kortsalioudaki C, Monahan IM, Bielicki J, Planche TD, Tait P, Sharland M. Neonatal gram-negative infections, antibiotic susceptibility and clinical outcome: an observational study. Arch Dis Child Fetal Neonatal Ed 2016; 101:F507–F512
- 7. Kent A, Turner MA, Sharland M, Heath PT. Aminoglycoside toxicity in neonates: something to worry about? Expert review of anti-infective therapy. 2014;12(3):319-31.
- 8. Mills DD, Akierman AR, Alshaikh B, Yusuf K. Validation of a dosage individualization table for extended-interval gentamicin in neonates. The Annals of Pharmacotherapy, 2012;46:935-42
- 9. Nielsen EI, Sandström M, Honoré PH, Ewald U, Friberg LE. Developmental pharmacokinetics of gentamicin in preterm and term neonates: population modelling of a prospective study. Clin Pharmacokinetics 2009;48(4):253-63
- Nestaas E, Bangstad HJ, Sandvik L, Wathne KO. Aminoglycoside extended interval dosing in neonates is safe and effective: a meta-analysis. Arch Dis Child Fetal Neonatal Ed. 2005 Jul;90(4):F294–300
- Rastogi A , Agarwal G, Suma P, Rosita S .Comparison of two gentamicin dosing schedules in very low birth weight infants. The Pediatric Infectious Disease Journal, 2002; 21(3): 234-240



- Rao SC, Srinivasjois R, Hagan R, Ahmed M. One dose per day compared to multiple doses per day of gentamicin for treatment of suspected or proven sepsis in neonates. Cochrane Database Syst Rev 2011;(11):CD005091
- 13. Rao SC, Srinivasjois R, Moon K. One dose per day compared to multiple doses per day of gentamicin for treatment of suspected or proven sepsis in neonates. Cochrane Database of Systematic Reviews 2016;(12):CD005091.
- Sundaram A, Alshaikh B, Mills DD, Dobry J, Akierman AR, Yusuf K. Extendedinterval Dosing of Gentamicin in Premature Neonates Born at < 32 Weeks' Gestation and > 7 Days of age. Journal Of Clinical Therapeutics 2017;39:1233-41
- 15. Touw DJ, Westerman EM, Sprij AJ. Therapeutic drug monitoring of aminoglycosides in neonates. Clin Pharmacokinet.2009;48(2):71–88
- 16. Turnidge J. Pharmacodynamics and dosing of aminoglycosides. Infect Dis Clin N Am 2003;17: 503–52
- 17. UK Nice Guidelines August 2012. Antibiotics for early-onset infection: Antibiotics for the prevention and treatment of early onset neonatal infection
- Vella-Brincat JW, Begg EJ, Robertshawe BJ, Lynn AM, Borrie TL, Darlow BA. Are gentamicin and/or vancomycin associated with ototoxicity in the neonate? A retrospective audit. Neonatology. 2011;100(2):186-93.

Document Ownership & History

Developed by:	SA Maternal, Neonatal & Gynaecology Community of Practice	
Contact:	Health.NeoMed@sa.gov.au	
Endorsed by:	SA Safety and Quality Strategic Governance Committee	
Next review due:	15/12/2022	
ISBN number:	978-1-74243-870-2	
PDS reference:	CG029	
Policy history:	Is this a new policy (V1)? N	
	Does this policy amend or update and existing policy? Y	
	If so, which version? V3.0	
	Does this policy replace another policy with a different title? ${f N}$	
	If so, which policy (title)?	

Approval Date	Version	Who approved New/Revised Version	Reason for Change
15/12/17 V4.0	V4.0	SA Health Safety & Quality Strategic	Formally reviewed in line with 5 year
	V4.0	Governance Committee	scheduled timeline for review.
27/02/15 V	V2 0	SA Health Safety & Quality Strategic	Formally reviewed in line with 3 year
	V3.0	Governance Committee	scheduled timeline for review.
1/10/14	V2.0	SA Health Safety & Quality Strategic	Formally reviewed in line with 3 year
		Governance Committee	scheduled timeline for review.
1/11/12	V1.0	SA Health Safety & Quality Strategic	Original approved version
		Governance Committee	

